
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NUMÉRO NO DE PIÈCE  DESCRIPTION       QTÉ REQUISE 

NUMBER PART NUMBER      DESCRIPTION   QTY REQUIRED 

 

1  801 019   BOITIER   BOX     1 

2  202 953   COUVERCLE   TOP     1 

3  202 956   SUPPORT MAT   ARM SUPPORT    2 

4  800 399   TAMBOUR   DRUM     1 

5  800 400   FREIN    BRAKE     1 

6  100 014   AGRAFE BARRURE  LOCK HOOK    1 

7  203 851   ROD DE FREIN   BRAKE ROD    1 

8  203 852   URETHANE   URETHANE    1 

9  R45V   RESSORT   SPRING     1 

10  AKA-8   POIGNÉE FREIN   BRAKE HANDLE   1 

11  800 379   SUPPORT VIROLE 110/130 110/130 SWIVELL SUPPORT  1 

11  800 380   SUPPORT VIROLE 900  900 SWIVELL SUPPORT   1 

11  800 394   SUPPORT VIROLE 155  155 SWIVELL SUPPORT   1 

12  800 395   POIGNÉE   HANDLE    1 

13  800 401   GUIDE POULIE   GUIDE PULLEY    1 

14  801 141   PROTECTEUR ENGRENAGE GEAR PROTECTOR   1 

15  MK54   CLEF    KEY     1 

16  1400-125  COLLET   SNAP RING    1 

17  PBB112   BAGUE    BUSHING    1 

18  PF206   CAGE DE BAGUE  CAGE BUSHING    4 

19  AS206 1 ¼  ROOULEMENT   BEARING    2 

20     ÉCROU 3/8 –16   3/8-16 NUT    12 

21     BOULON 3/8-16 X 1 1/4"  3/8-16 X 1 1/4" BOLT   6 

22     RESSORT   SPRING     1 

23     GRAISSEUR   GREASE NIPPLE   2 

24     BOULON 3/8-16 X 1’’  3/8-16 X 1’’ BOLT   7 

25     BOULON 5/16-18 X 1 1/2" 5/16-18 X 1 1/2" BOLT   1 

26     ÉCROU 5/16-18   5/16-18 NUT    3 

 



NUMÉRO NO DE PIÈCE  DESCRIPTION       QTÉ REQUISE 

NUMBER PART NUMBER      DESCRIPTION   QTY REQUIRED 

 

27     ÉCROU ½-13   ½-13 NUT    8 

28     BOULON ½-13 X 4’’  ½-13  X 4’’ BOLT   2 

29     moteur HYDRAULIQUE  HYDRAULIC motor   1 

30  1/4x3/4 nc  BOULON ¼-20 X ¾’’  ¼-20 X ¾’’ BOLT   1 

31  1/2x2 nc  BOULON ½-13 X 2’’  ½-13 X 2’’ BOLT    2 

32  5/16x1 nc  BOULON 5/16-18 X 1’’  5/16-18 X 1’’ BOLT   2 

33  1/2x4 ½ nc  BOULON ½-13 X 4 ½’’  ½-13 X 4 ½’’ BOLT   4 

34  1400-162  COLLET   SNAP RING    1 

35  3/4x4nc   BOULON ¾-10 X 4’’  ¾-10 X 3 ½’’ BOLT   1 

36  ¾ nc   ÉCROU ¾-10   ¾-10 NUT    1 

37  6204-3/4  ROULEMENT    BEARING    1 

38  800 396   ENGRENAGE   GEAR     1 

39  800 397   ENGRENAGE   GEAR     1 

40  800 398   ENGRENAGE   GEAR     1 

41  250 091   GUIDE POULIE   GUIDE PULLEY    1 

42  202 942   ROUE    WHEEL     1 

43  100 014   BARRURE   LOCK     1 

    

46  1400-175  COLLET   SNAP RING    1  

          

 

 

 

 

 

 


